HEAD UNITS DISASSEMBLY REPORT

B Before you disassemble the set, turn off power and pull out the power plug.

B Use the proper screwdriver.

If oversize or undersize screwdriver is used, screws may be damaged.

B Assembly is the opposite process of disassembly.

SYMBOL Compal Part DESCRIPTION CABINET

Number COLOR
APND223030l BASE ASSY  ABS 94HB MBK64 GP BLACK
APND223031I BASE ASSY ABS 94HB MCG149 GP WHITE

0 APND223032I BASE ASSY PC+ABS 94V-0 MBK64 BLACK
APND223033| BASE ASSY PC+ABS 94V-0 MCG149 WHITE
APND245020I H/A STAND NECK ASY/LABEL ABS 94HB MBK64 (5-21.5) BLACK
APND245021I H/A STAND NECK ASY/LABEL ABS 94HB MCG149 (5-21.5) WHITE

1 APND245022| H/A STAND NECK ASY/LABEL PC+ABS 94V-0 MBK64 (5-21.5) | BLACK
APND245023| H/A STAND NECK ASY/LABEL PC+ABS 94V-0 MCG149 (5-21.5)] WHITE
MAAI40001ZI SCREW M4X0.7+12|-ZK+2 WASHER(GP) | BLACK

2 MAAI40002ZI SCREW M4X0.7+12I-NI+2 WASHER(GP) | WHITE

Release the 4 screws

3-1




Compal Part CABINET

SYMBOL DESCRIPTION
Number COLOR
FAND245020I BACK COVER PC+ABS 94-5V MBK64
3 BLACK/WHITE
FAND245021I BACK COVER PC+ABS 94-5V MCG149
Disassemble from
this corner.
Be carefully when Open the back cover
Disassemble the cable wire.
Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
4 AMND245010I MAIN CHASSIS ASSY SGCC 0.6T/CHASSIS BKT BLACK/WHITE

» ' »

3-2



Compal Part CABINET

SYMBOL DESCRIPTION
Number COLOR

LC09300210I CONDUCTIVE FABRIC  SPC32T ET-TCL 25-50 25x50mm BLACK/WHITE

LCLV834770I CONDUCTIVE FABRIC W25 X L60(GP) BLACK/WHITE

NBX3011450I FFC(MND245) 30P G P1.0 PADO0.5 291mm LOCK BLACK/WHITE

4 u LN §
L]
Remove the “CONDUCTIVE FABRIC” tape

|

1.Remove the “CONDUCTIVE FABRIC” tape.
2.Unplug the FFC cable from panel connector

3-3




Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
MAAI30001NI SCREW-NL #2 M3X0.5+2.5I-NI-NL T=1.2 BLACK/WHITE
XXGTCPLO111 Mylar Tape LY-07# 20mm*66m BLACK/WHITE
Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
10 APND2450101 |BEZEL ASSY PC+ABS 94-5V MBK64/LENS BLACK
APND2450111 |BEZEL ASSY PC+ABS 94-5V MCG149/LENS WHITE




1.Please reversal of the monitor unit

2 Disassemble the front bezel




Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR

11 49A00658L01 TOUCH KEY/B MND245 PK50ND2400I+FFC+MYLAR BLACK/WHITE

12 ELNH223040I MYLAR PC 175+SONY G4000 L50*W7*T0.53 | BLACK/WHITE
MYLAR/DOUBLE-SIDED TAPE PC 175+SONY G4000

13 ELNH223030I BLACK/WHITE
L88*W7*T1.06

14 NBX0610130lI FFC(MND245) 6P HP1.0 PADO.7 477mm Hot Ba BLACK/WHITE

3-6




Compal Part

SYMBOL Number DESCRIPTION CABINET COLOR
15 LC09100130I GASKET NH234 530GT 4x3.5x100mm BLACK/WHITE
16 XXGTCPLO11] Mylar Tape LY-07# 20mm*66m BLACK/WHITE
17 MAA2001940I SCREW M3X0.5+8P-MC+2 WASHER(GP) | BLACK/WHITE

3-7




Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
18 MAAA0019301 |SCREW SPECIAL  4#-40UNCX12.7 WASHER D=5.0 GP | BLACK/WHITE
19 MAA1001230I SCREW M3X0.5+6F-ZK | BLACK/WHITE

Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
20 453AFK58L01 PCBA POWER/B VP-2326 MND245AA BLACK/WHITE
21 461AK258L01 FIRMWARE CTRL/B VL-2326 MND245AA A58 BLACK/WHITE
22 DC02P04330I H-CON SET ND245 POW-LOG 6P-6P BLACK/WHITE
To Panel 6pin To Panel 40pin

To Main PCB

To TOUCH KEY PCB

To Ear phone PCB

To Power PCB



Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
23 FHDV874D00I |GASKET 9(L)x2(H)x4(W)mm(GP) BLACK/WHITE
24 FHTP404640I GASKET 530GT 10x13x20 BLACK/WHITE
CG12P50013I SPK SET(300mm)CP 2.5W6() 40x28 131016284001 2P
25 BLACK/WHITE
CG12P50012I H#l [SPK SET(300mm)JP 2.5W6() 40x28 131016284003 2P
CG12P50113I SPK SET(260mm)CP 2.5W6() 40x28 131016284002 3P
26 BLACK/WHITE
CG12P50112I H## [SPK SET(260mm)JP 2.5W6() 40x28 131016284004 3P

A MAS e
SRR -
T T TIrrri

3-9




Compal Part CABINET
SYMBOL DESCRIPTION
Number COLOR
27 ECND2450201 |PANEL BKT L SGCC 0.6T BLACK/WHITE
28 ECND2450301 |PANEL BKT R SGCC 0.6T BLACK/WHITE
29 AC6VA2403R0 |LCD MODU LTM240CL04-xxx 24"A A A58 # BLACK/WHITE

Disassemble the Panel bracket L & R

3-10




STAND UNITS DISASSEMBLY REPORT

Compal Part CABINET
DESCRIPTION
Number COLOR
APND2450201 |H/A STAND NECK ASY/LABE / L ABS 94HB MBKG64 (5-21.5) BLACK
APND2450221 [H/A STAND NECK ASY/LABE / L PC+ABS 94V-0 MBK64 (5-21.5) BLACK
APND2450211 [H/A STAND NECK ASY/LABE / L ABS 94HB MCG149 (5-21.5) WHITE
APND2450231 [H/A STAND NECK ASY/LABE / L PC+ABS 94V-0 MCG149 (5-21.5) WHITE

Stand Disassembly:

Remove the circle plate
and remove the screw by

Remove the arm

Remove the screw by Remove the screw by screw driver
screw driver 9 screw driver

Remove the Remove the iron Remove the screw by Remove HIGNE Remove the sliding

bottom plate plate and remove the screw driver plate plate
Remove HINGE : screw by screw
Shown as picture :
driver

Base Disassembly:

Remove the screw by Remove the iron
screw driver bottom

Remove the screw by Remove the rotating
screw driver plate

3-11



Packing Disassembly:

» Stand:

Roll the packing Pack products in carton
material

Stand

» Base:

Put the product in
bag Roll the packing Pack products in carton

material

Base

3-12



DISASSEMBLY TOOL LIST

Name

Description

Photo

#2 Screwdriver

Shaft Length:80~100mm

#2 Screwdriver

Shaft Length:180~120mm

HAZARDOUS MATERIALSPARTS LIST

Compal Part Number

DESCRIPTION

Spectification

DA1ND24P002 PCB(T1.6mm) MND245 VP-2326 REVOB GP
DA1ND24V002 PCB(T1.6mm) MND245 VS-2326 REVOB GP
DA2ND24V002 PCB(T1.2mm) MND245 VL-2326 REVOB GP

3-13




PACKING SEPARATE IMAGE DRAWING

| @ without drawing

3-14



FOR REV RECORD SEE SHEET 1

(ABC/US)

SQE | SEET RAvDe VO wy
_5_ »_ 600K | 14

3-15



(ABC/JP)

3-16



PACKING SEPARATE IMAGE DRAWING

8 | 7 | 6 | 5 Y 4 | 3 Iv 2 | 1
REVISIONS
REV DESCRIPTION
E
650410
— e
+
3
) 420£10 81 e
i &3
il
D F sreioe
N =
A
o
Y
o
©
«©
o
C| a
(=3
3
1. Material: Polyethylene compound with antistatic material
quotiety must over 10 ohm/inch,t=0.05mm,tolerance+0.01mm
2. Color: Clarity color, Printing color: Red
B 3. Size:L650 xW860 mm, tolerance + 10 mm
e 4. Material No: HK3ND24510I
=) 5. The Hole DO NOT cut the artwork
b
7 MODEL PART NO. | REMARK
Open .
PORE| 1], AN SONATURE | ME | Compal Electronics, Inc.
TOL. | 1PLC [ 2PLC |ANGLE | DRNBY. Peggy Hsieh (1201115
D TITLE
A CHK BY.
MATERIAL: E:’é? ;‘EDgis
ENGR G
APPO
FINISH SIZE DRAWING NO. REV
SHEET.OF ND245-A58 L650XW680 t=0.05 00
L 4 I 3 |A 2 I 1

3-17




3-18

v
8 L4 6 5 Y 4 | 3 | 2 | 1
REVISIONS
REV DESCRIPTION
0A | Change the gross weight on carton artwork.
[ B | |
23005  224.05 | Imsas RS ‘
‘ & 5|
| v D3N |
NEC f
MultiSync E245WMi MuktiSync E245WMi 200
811.55 (LCD=E245WMi) (LCD-E235WMi)
2474 LCD Monitor (1920 x 1200) 26°W LCD Monitor (1520 x 1200) I
24"W LCD=Monitor (1920 x 1200) 24"W LCD=Monitor (1920 x 1200)
427 Nonior LCo 26w (1320 1380 Mankor (Co W (1330 x 1269 17 417
24D KRBT « AT LA (1920 X 1200) E 2487 FRBT < ATLA (1920 x 1200)
He @ =
| ‘ i
i | & ‘ S .
| | I L8 \
Rear Left 10% Front Right
652 228 652 225—
1792
Note:1. Material: AB doubl 11, three-fac d fiberboard , kraft paper with bursting strength:16 kg/cm’
Compression strength 400kgf Mopew BARFNO. I REMARK
2. Color: background-corrugated paper, printing- black SCALE | 4. UNIT SIGNATURE DATE .
SRR e e 1:1 Compal Electronics, Inc.
Mfg. Joint: Adhesive TOL. [1PLC [ 2PLC |ANGLE [ DRNBY. Peggy Hsien | 02/15/16]
13 TITLE CARTON
3, Inner Size: (L)642 X(W)218X(H)402mm  tolerance g mm 0 BT
Outer Size(Estimate): (L) 658 X (W) 234 X(H) 442mm (Keep in the range) - H
4. Material No: HBAND24500] MATERMAL: Ence MND245 E2‘_15WM'
5 . Printing can't be confused with missing word(s) or askew EhcR (A/ B/J Ver: SIOn)
6 - Outside looking can't be damaged , dirty and folded correctly FINISH SIZE DRAWING NO. REV
SHEELOF C-ND245-A58 A/B/J VER 0A
8 I 7 I 6 5 I 4 I 3 I 2 I 1







a FoR=b
*vy7 (STDSUBZ—TI) 1 >PP<
F4wF (DVIHD 5=7I) 1 >PE<

3-20



v
8 | 7 | 6 l 5 Y 4 | | 2 | 1
REVISIONS
REV DESCRIPTION
E E
| 18013
NEC  MultiSync Ezeswi OO MONITGR TEANTE100-240V ~, TEMIR:0.65-0.35A (1,3A for Mexico), FEASMIRI:50/60Hz (Model: L245AR)
CAUTION: T0 PREVENT ELECTRIC SHOCK, DO NOT REMOVE THE ENCLOSURE. WETE
D NO USER-SERVICEABLE PARTS INSIDE. ezvvimonzamLay| S 4 D
ATTENTION: AFIN DE PREVENSR DE TOUT CHOC ELECTRIQUES, NE PAS OUVRIR TR, WS RRERSS|

CE BOITIER. AUCUNE PIECE INTERNE NE PEUT-ETRE CHANGEE PAR L'UTILISATEUR.
ACHTUNG: ZUR TRENNUNG VOM NETZ IST DER NETZSTECKER AUS DER 5030
STECKDOSE ZU ZIEHEN. GERAT NICHT OFFNEN. ES SIND KEINE DURCH DEN 5 03
BENUTZER AUSWECHSELBAREN TEILE IM GERAT VORHANDEN.

PRECAUCION: PARA PREVENIR DESCARGA ELECTRICA, NO QUITE
- EL RECINTO. NINGUNAS PEEZAS DEL USUARIO SERVICABLE ADENTRO. — =
VAROITUS: LAITE ON LITETTAVA SUOJAMAADOITUSKOSKETTIVELLA 160140-11

VARUSTETTUUN PISTORASIAAN. CAN ICES-3(B) / NMB-3(B)

VARNING: APPARATEN SKALL ANSLUTAS TILL JORDAT UTTAG.

ADVARSEL: APPARATET MA TILKOPLES JORDET STIKKONTAKT. MADE I8 GHINA
. NEG Display Solutions, Ltd. FARREABO B o

ADVARSEL: APPARATETS STIKPROP SKAL TILSLUTTES EN STIKKONTAKT

MED JORD, SOM GIVER FORBINDELSE TIL STIKPROPPENS JORD. 4-28, Mita 1-chome, Minato-ku, Tokye, Japan e e

C (o]
Compal's P/N
R2-4

To be printed mark of proof of Manufactured
by a Factory Approved by UL

Note:
1. Material : PP Synthesis,
2, Thickness : 0.1 mm

N 3' COIOT 1 BL:;ZFBVI\?E:e MODEL PART NO. I REMARK
4, Adhesive : acrylic adhesive(KK) scAle] 1:4] W7 -mm SIGNATURE DATE Compal Electronics, Inc.
5. Size: (L)180mm x (W) 50mm tolerance+0/-0.3 ToL. | 1PLC | 2PLC | ANGLE |ORNEY. Peggy Hsish | canure | —
5. Material No : EJ4AND245001 CHK BY. ND245 a
& 6. Use water dissolving ink, prym— Ry RATING LABEL
7. Ink contains heavy metal is prohibited. :‘C':{ E245WMi
8. All material must pass ROHS rule. A2P0
9. All material and vender can be phase in after RD approve. FINISH: SEZE DRAWING NO. V.
Al P PP A4 SHEET OF N-ND245-A58 A/B/J BK 00
-
3 T 7 T 3 T 5 L r 3 lA 2 T

NEC MultiSync Ezaswmi LCD MONITOR

CAUTION: 10 PREVENT ELECTRIC SHOCK, DO NOT REMOVE THE ENCLOSURE.

NO USER-SERVICEABLE PARTS INSIDE. 4 o 5 35 L ‘@ é c € @ EH[

ATTENTION: AFIN DE PREVENIR DE TOUT CHOC ELECTRIQUES, NE PAS OUVRIR
CE BOITIER. AUCUNE PIECE INTERNE NE PEUT-ETRE CHANGEE PAR L'UTILISATEUR.

ACHTUNG: ZUR TRENNUNG VOM NETZ IST DER NETZSTECKER AUS DER T ] Az :@ e
STECKDOSE ZU ZIEHEN. GERAT NICHT OFFNEN. ES SIND KEINE DURCH DEN - g 2 1 usTED
BENUTZER AUSWECHSELBAREN TEILE IM GERAT VORHANDEN. ) S

PRECAUCION: PARA PREVENIR DESCARGA ELECTRICA, NO QUITE ? 5 3 F(W SAFETY

EL RECINTO. NINGUNAS PIEZAS DEL USUARIO SERVICABLE ADENTRO. : | & N & MARK

VAROITUS: LAITE ON LITETTAVA SUOJAMAADOITUSKOSKETTIMILLA '1 6 014
VARUSTETTUUN PISTORASIAAN.

VARNING: APPARATEN SKALL ANSLUTAS TILL JORDAT UTTAG. CAN ICES-3(B) / NMB-3(B)
ADVARSEL: APPARATET MA TILKOPLES JORDET STIKKONTAKT. MADE IN CHINA
ADVARSEL: APPARATETS STIKPROP SKAL TILSLUTTES EN STIKKONTAKT NEC Display Solutions, Ltd P 315
MED JORD, SOM GIVER FORBINDELSE TIL STIKPROPPENS JORD. 4-28, Mita 1-chome, Minato-ku, Tokyo, Japan

3-21



b 4
8 | 7 | 6 | 5 Y 4 l 3 | 2 | 1
REVISIONS
REV DESCRIPTION
E E
o 18043 s
NEC MultiSync F245WMi LCD MOMTOR TEHEREE:100-240V ~, EHEMT:0,65-0,35A (1,3A for Mexico), BHIMIEM:50/60Hz (Model: L245AR)

CAUTION: TO PREVENT ELECTRIC SHOCK, DO NOT REMOVE THE ENCLOSURE.
D) NO USER-SERVICEABLE PARTS INSIOE,

ATTENTION: AFIN DF PREVENIR DE TOUT CHOC FLECTRIQUES, NF PAS OUVRIR
CE BOITIER, AUCUNE PIECE INTERNE NE PEUT-CTRE CHANGEE PAR L'UTILISATEUR.

A BEEL (vcro, mmcumRTm
%, H—3b3LERTT.

ACHTUNG: ZUR TRENNUNG VOM NETZ IST DER NETZSTECKER AUS DER

STECKDOSE ZU ZIEHEN. GERAT NICHT OFFNEN. ES SIND KEINE DURCH DEN

2= @ @iz
BRIE = @i &N [5059
BENUTZER AUSWECHSELBAREN TEILE IM GERAT VORHANDEN,

Jm D) P2 e KRBT
PRECAUCION: PARA PREVENIR DESCARGA ELECTRICA, NO QUITE

s i
10 Qu L E= X \()?‘ SAFETY
— EL RECINTO. MINGUNAS PIEZAS DEL USUARIO SERVICABLE ADENTRO. ity —— AR -

For Japan only q-zzv‘/.mﬂh“‘: c € @ EH[ 2

VAROITUS: LaTe on A - == 160140-11
Y:‘A"#ﬂmmmmh ANSLUTAS TILL JORDAT UTTAG. _=Z CAN ICES=3(B) / NMB-3(B)
ADVARSEL: seanarers sTuohon st hstores o smionracr  NEC Dislay Soktons L T,
\MED JORD, SOM GIVER FORBINDELSE TIL STIKPROPPENS JORD. 4-28, Mita 1-chome, Minato-ku, Tokyo, Japan 3T BNzl
Cl C
R2-4 Compal's P/N
To be printed mark of proof of Manufactured
] by a Factory Approved by UL |
B | 5]
Note:
1. Material : PP Synthesis,
2. Thickness : 0.1 mm
_] 3. Color : Base: Whitish Gray (MCG149:MW020)
Letter: Real Gray Silver(MSV161:EG006) MODEL PART NO. [ REMARK
4. Adhesive : acrylic adhesive(KK) scae| 1.4 e SIGNATURE DATE S
5. Size: (L)180mm x (W) 50mm tolerance+0/-0.3 - S e — Compal Electronics, Inc.
5. Material No : EJ4AND24510I| o [ LERE e por ey TR T L) e
A 6. Use water dissolving ink, SHKEY: RATNI\?624L5ABEL A
7. Ink contains heavy metal is prohibited. MATERIAL: ERge | :
8. All material must pass ROHS rule. ENGR E245WMi
9. All material and vender can be phase in after RD approve. NTE S ARG G, ~
Ad SHEETOF N-ND245-A58 B/J WH 00
v &
8 | | 6 | 5 l 4 | 3 lA 2 | 1

3-22



	HEADUNITSDISASSEMBLYREPORT

